XAircraft DIY X4/X8 gy =i 5P
XAircraft DIY X4/X8 Parts Assembly

M(DIY) - M6001 x32
M2.5x6 Bk AR

i i/M2.5><6 Socket Screw
1

DIY-XF - F5001
X4/X8 .5 iR
X4/X8 Fuselage Upper Plate

L3004 x4
HERTEER
Load Mounting
Pipe Fixer

L3003 x4
EHTEES
Load Mounting Pipe Mount

DIY-XF - F4002
X4/X8 LG TR
X4/X8 Fuselage Lower Plate

X650 2B RER
X650 Landing Gear Assembly

o WA
_—> T

L3001
Landing Gear Skid Pipe

d

HithE ERER
Battery Mount Assembly

F3010 x2
EHEEMY
Load Hanger

DIY-XF - F3005
FEith E R
Battery Mounting Plate

M - M6001 x4
M2.5x6 RISk IR
M2.5x6 Socket Screw

RS E N The Meaning of Number

DIY-XF-F4004

RFSHNRRS DRES
Packet Numberor Product Number
Sub Packet Number

www.cnchelicopter.com

F4005 x4
NeE

Frame Arm iﬁﬁg‘ﬁﬁi%
Device Mounting Plate Assembly
M - M4003 x4

M3x8 B piRss
M3x8 Nylon Screw

DIY-XF - F4004
REREMR

Device Mounting Plate

DIY-XF - F5001

X4/X8 1.5 EiR

X4/X8 Fuselage Upper Plate M - M4004 x4
M3x12 Bzt
M3x12 Nylon Pillar

M - M4005 x4
M3 eleiged
M3 Nylon Nut

BEERZRLR
Landing Gear Assembly STEPS

L3002
EHITEEDR)
Load Mounting Pipe(with Cork)

S Stepl
L3005 SEHIAN—BRESAT , IAEER
X650 Value #25%28 B, BRIRA.
X650 Value Landing Gear Assemble one side. DO NOT OVER-

EXERT TO AVOID DAMAGE.

WA

Force Point

Force Point |\

$PE2 Step2
TEHEER |, BB OBIONERT.
THEERASD |, URIRIREEEE,
Bend the other side of landing gear
as shown in the figure, and

assemble it.

$IE1 Stepl $IR2 Step2
SEIAN—IBESA , IANREERD  LRR FEEEEHTE  HEEENESF., TEA
NEREEM. NBRBIREREEM. Assemble the other

Assemble one side of hanger.
DO NOT OVER-EXERT TO AVOID DAMAGE.

side of hanger as shown in the figure.
DO NOT OVER-EXERT TO AVOID DAMAGE.

2011-11 v1.0



B EERZR

Motor Mounting Plate Installation

DIV ECE22RFIBH(312212), 10T R5ER R 10ALL EFEEYE , BilasEXAircrafti?
HA9EN BB,

DIY users can use 22 serial motor(e.g. 2212), 10inch blade and >10A ESC, or use
the power unit provided by XAircraft.

Motor Mounting Plate

X4 BNEERG
X4 Motor Installation Example ﬁ
¥ Bo— mom-meoo1 x3
| M2.5x6 Bk ARz
DIY-XF - F3006 : Y/ M2.5x6 Socket Screw
FBHLEER |
1
1
1

XAircraft ZRIEBH,
XAircraft Brushless Motor

M(DIY) - M6002 x2
M3x6 EIER7< AR
M3x6 Socket Screw

LIRS, EEERNEERS TR REFLE.
Notice the hole distance of motor and motor
mounting plate.

MRMARER
Heading Ball Assembly

F{4;5E Parts List

X8 Bl RERE

X8 Motor Installation Example

X450 Pro #2i&28
X450 Pro Landing Gear

X450 M TE
X450 Landing Gear Assembly

www.cnchelicopter.com

WARNING
AN's"s

SHRLETINERTZERNEE  UaRERK.
DO NOT OVER-EXERT TO AVOID DAMAGE.

KRS wS e
Pack No. | Product No. & Part Name Qty

F5001 X4/X8H.5 LR X4/X8 Fuselage Upper Plate 1

F5002 X4/ X85 iR X4/X8 Fuselage Lower Plate 1

DIV-XF F3005 FEItIAR Battery Mounting Plate 1

L1010 bl Fastener 2

F3006 EEAEENR Motor Mounting Plate 8

F4004 IRERTEER Device Mounting Plate 1

F4005 NSE Frame Arm 4

F4006 X450 Prof&se X450 Pro Landing Gear 4

L3005 X650 Valueitgi&2ze X650 Value Landing Gear 2

L3001 TR Landing Gear Skid Pipe 2

13002 I (SEE) I(_:c();:i)Mounting Pipe(with 5

F3010  [H=&EEH Load Hanger 2

L3003 EEITEEM Load Mounting Pipe Mount 4

L3004 HEREIER Load Mounting Pipe Fixer 4

F4007 S Heading Ball 1

F4008 AnmEnZErt Heading Ball Rod 1

M6001  [M2.5x6 FLA/ AR M2.5x6 Socket Screw 66

M6002 M3x6 ELA7 iR M3x6 Socket Screw 16

M4003 M3x8 [BiR4 M3x8 Nylon Screw 4

M(DIY) M4005 M3 iR M3 Nylon Nut 4
M4004  [M3x12 BlsitE M3x12 Nylon Pillar 12

FIgE1 Steel Screw Pack 1

MNEE2 Nylon Screw Pack 1

M(DIY) - M6001 x2
M2.5x6 Bk iR
M2.5x6 Socket Screw




XAircraft DIY Hexa EE{#E%'EEHE:B fHESE X The Meaning of Number

F4005 x6 X =~
NGB - i

Frame Arm @i,

XAircraft DIY Hexa Parts Assembly DIY-HF-F4004
RRSTINERS NRRHS
M(DIY) - M6001 x44 s
DIY-HF - F6001 Ti T i M2.5x6 EISL A fiess SPscPketthu':lnbeLor Product Number
X6 #3-L45 ¥ N LI M2.5x6 Socket Screw ub Packet Number
X6 Fuselage UpperPIate? | & ! : ?: |
I 1
1 1

LTS

DIY-HF - F4002
X6 N5 TR

X6 Fuselage Lower Plate

13004 x4
HHTEER
Load Mounting
Pipe Fixer L3003 x4 kY s
ERITEE RERRMER
Load Mounting Pipe Mount Device Mounting Plate Assembly
M - M4003 x4 DIY-HF - F4004
M3x8 Big REEEMR
M3x8 Nylon Screw Dgvice Mounting Plate
DIY-HF - F6001
X6 .85 £k M - M4004 x4
2 u M X6 Fuselage Upper Plate M3x12 B sH
X650 2B RE % www.cnchelicopter.com M3x12 Nylon Pillar

X650 Landing Gear Assembly

M - M4005 x4
M3 Eiget
M3 Nylon Nut

o i) BEERZRLR

—\
——r=PF P, ding G bly STEPS
_—rﬂe-aﬁ:;i)’ﬂa\ Landing Gear Assembly STEP
_‘F’* =—g=2
L3002
BEHRTFEED

Load Mounting Pipe(with Cork)
S Stepl
SEHIAN—BRESAT , IAEER
7, ERIRIA,
Assemble one side. DO NOT OVER-

L3005 EXERT TO AVOID DAMAGE.
X650 Value #2528
X650 Value Landing Gear

L3001
Landing Gear Skid Pipe

WA

Force Point

Force Point

$PE2 Step2
TSRS BB NI ERT.

’ THEHERAD |, LRiRREiEse.
Bend the other side of landing gear

I\ as shown in the figure, and
Q assemble it.

HithE ERER
Battery Mount Assembly

F3010 x2
EHEEMY
Load Hanger

DIY-HF - F3005
FEith E R
Battery Mounting Plate

$IE1 Stepl $IR2 Step2
M- M6001 x4 SHIAN—BRGESAT |, AREERSD UK EEHEEGRE , FPEEENERT. T8
M2.5x6 EsL /SR8 NEREEM. NBREBRIMEREEH. Assemble the other
M2.5x6 Socket Screw Assemble one side of hanger. side of hanger as shown in the figure.

DO NOT OVER-EXERT TO AVOID DAMAGE. DO NOT OVER-EXERT TO AVOID DAMAGE.

2011-11 v1.0



B EERZR

Motor Mounting Plate Installation

DIV B E22R 5B H(112212). 10T RIERF10ALL EEYE , Si@SEXAircrafti?

HEIEDEB .

DIY users can use 22 serial motor(e.g. 2212), 10inch blade and >10A ESC, or use
the power unit provided by XAircraft.

S5 Parts List

LIRS |, EERYEER S TR BRI,
Notice the hole distance of motor and motor
mounting plate.

www.cnchelicopter.com

X6 BRI
X6 Motor Installation Example

M(DIY) - M6001 x3
—

M2.5x6 [EILPI7< iR
M2.5x6 Socket Screw

DIY-HF - F3006
FEALEER

Motor Mounting Plate
XAircraft TRIEBH
XAircraft Brushless Motor

M(DIY) - M6002 x2

M3x6 A7 AIRL
M3x6 Socket Screw

RiES wmS e
Pack No. | Product No. & Part Name Qty

F6001 X651 X6 Fuselage Upper Plate 1

F6002 X6H.5 TR X6 Fuselage Lower Plate 1

DIV-HE F3005 it Battery Mounting Plate 1

L1010 e Fastener 2

F3006 EEHEENR Motor Mounting Plate 6

F4004 IREBEEIR Device Mounting Plate 1

F4005 IR=2= Frame Arm 6

F4006 X450 ProftiEZR X450 Pro Landing Gear 6

L3005 X650 ValuefZiEze X650 Value Landing Gear 2

L3001 ASTELEAET Landing Gear Skid Pipe 2

13002 T (SEE) Load Mounting Pipe(with 5

Cork)

F3010 HEHEES Load Hanger 2

L3003 HEHHEEE Load Mounting Pipe Mount 4

L3004 EEEER Load Mounting Pipe Fixer 4

F4007 Ak Heading Ball 1

F4008 RRmEErF Heading Ball Rod 1

M6001 M2.5x6 [EISLPS7 iR M2.5x6 Socket Screw 66

M6002 M3x6 EISLA7FRIRLL M3x6 Socket Screw 16

M4003 M3x8 [BiR¢2 M3x8 Nylon Screw 4

M(DIY) M4005 M3 [eiRed M3 Nylon Nut 4
M4004  |M3x12 BilgsiE M3x12 Nylon Pillar 12

BBl Steel Screw Pack 1

By N2 Nylon Screw Pack 1




